d

CITY OF LANCASTER

MICHAEL NIXON e« Superintender:

\WATER POLLUTION CONTROL DEPARTMENT RICHARD TIPPLE  Assistant Superintendent
s00 LAWRENCE STREET (614) 687-6664 FAX (614) 687-6667 LANCASTER, OHIO 43130

March 31, 1998

Jan A. Rice

Division of Surface Water
Ohio EPA

Central District Office

3232 Alum Creek Drive
Columbus, OH 43207-3417

Re: City of Lancaster
Combined Sewer System Operational Plan
Wastewater Collection System Monitoring Plan

Dear Mr. Rice:

We are pleased to submit 2 copies of our Combined Sewer System Operational Plan. Each copy

h consists of one volume with text and one volume of Appendices. This plan was developed to
J .
satisfy the requirements of Part I, C.- Schedule of Compliance, Paragraph 4.B. of our current
[...]
east side of the drainage area (Baldwin Run drainage basin). The two large
users are Rental Uniform Service and Ralston Foods.

West Side:  Only two industrial users discharge to trunks west of the Water Pollution
Control Facility. These discharge into sanitary sewers that are eventually
pumped by the Broad St. Pump Station. One significant user is Sonoco
Products which is surcharged for its BOD and SS loads. The other is
Lancaster Electroplating 1.

Incssop6/jeh Page 6-4 3/30/98
0491-028



Chapter 6 - Review and Modification of Pretreatment Requirements

6.6 Industrial Users and Water Quality Impacts

Since the industrial users are distributed across the City's sewer system, the impact of these
users on combined sewer system discharges is difficult to predict. However, by looking at
historical discharge trends of industrial users, conclusions regarding the impact of industrial
flows exiting the system can be made

As discussed in Section 6.4, the industrial component of dry weather (non-storm related)
flow treated at the WPCF has decreased dramatically since 1977. This fact alone indicates that
the impact of industrial users (if any) has decreased substantially. Another measure of industrial
discharge activity is the concentration of metals in the sludge produced by the Water Pollution
Control Facilities. Figures 6-2 and 6-3 show the annual average sludge metals concentrations
since 1986 have decreased significantly. From these trends it can be concluded that the amount
of metals exiting the system at CSOs has decreased significantly over the past ten years.

The final measure of the impact of industrial flows in CSO discharges is the aquatic life of
the receiving streams. Heavy metals and chemicals in industrial discharges can have serious
negative impacts on aquatic life. However, the aquatic life in Lancaster streams is steadily
improving as documented in the Ohio EPA's study of the Hocking River and its tributaries in
1982, 1990 and 1995. This success indicates that the efforts over the past twenty years to
upgrade wastewater treatment and implement a pretreatment program have been very effective.
It also follows that existing CSO discharges, including the industrial flow component from the
combined system, do not appear to have an impact on local streams. The impact of CSOs on
stream water quality is discussed in more detail in Chapter 12.

6.7 Pretreatment Program Modifications

Due to the success of the city's pretreatment program and the improved biologic life in the
local streams, no additional controls or modifications to the pretreatment program are necessary.

++ END OF CHAPTER 6 + +

++ FIGURES FOLLOW + +

Incssop6/jeh Page 6-5 3/30/98
0491-028 .



30IA30 NOILO310¥d ALY¥ILONd/ALNIOVA—9E0L)

NOILVOO1 MOTA3A0 ¥3M3S Q3INIBNOD

¥3SN VINLSNANI B R

U3ARS ONINOOH

——-

NNY NIMQV8-

320018

S.NNOD 7ih.e /24300

,~ TILVHOJHOONI T SSyT9sion cioie
j| 313N TVNOILYN \Y3LSVYONV
T~ L - w sio1e /
_ / : czoe  SEOI® £504° N
- nu.\
i

L.

L s
/

C

—
/
Y oz_;u\
t
\s

f

-

\

\ !

7
i
]

—_ e

|—9 aunbi4

-

gzogie LZ0le onoC
vL001® * 8001

m—@— . oLoL

oy T_EB.._/ v

paJy l_.m;mm paulquion
—SJ9S() |Pl4§SNpU| }O UOI4DD0T

¥£:60 B L861/92/90 90 11iL #E9F  A1-11011\18Z018¥ONOUA\ }0 (Z1BZOL8Y0 PALE

I INVd
ONIOOH ¥OHONV

-
—————

J3IAIM ONIMOOH



SIX'1LNGdI

L6/02/8
Jeap
9661 G661 661 €661 2661 1661 0661 6861 8861 1861 9861 5861
0 } } t } : t } } } ¢ } 0
0001 -
o + 002
O 0002 1
o O
a Toor O
® oooe | a
O
S 3
4 <
o 000v | T09 o
> S
3 —
0005 +
Q 0005 +ooe 3
= Q
(=] —
- X
Q. 0009 + , «Q
< oui7Z = o
g WNIWOJYY) —v— 1000k Q-
1 ooz
0008 +
0006 00v1

suonesjuasuo) sjejay abpnjs jenuuy
Sal}ijiIoe4 |oJ3u0) uonnjjod 189)epp HO J9)seoue
Z-9 ainbi4



L6/02/8

966} G661 y661 €661 2661 1661 0661

Jeajp

STIX'1LNddI

1861 9861 G861

0S 1

001 -

00¢ +

0S¢

wnjwpe)
-(Aap By/bw) uoenuasuoy

00¢ -

0S¢ 1

oSt 1

% %

wniwpe) —=—
peaq —
Jaddon —a—

T

ooy

suoljesjuasuo) sjeja|y abpn|g jenuuy
sapjij1oe |013uo0) uonn|jod Jajepr HO Jajsesue

€-9 aInbiy

t t 0

T 002

0

o)

100y 3

: O

(1)

S

=k

-

Q)

=2

1009 3§

S

3

Q

1 x

oog X

a

: <
T 0004
00z}






- Chapter 7 - Maximize Flow to the POTW for Treatment

7.1 Introduction

Maximizing flows to and through the Lancaster Water Pollution Control Facility (WPCF)
is the fourth of the nine minimum controls required by the USEPA's National CSO Control
Policy. This control involves minimizing CSOs by utilizing the full carrying capacity of the
sewage collection system as well as the full treatment capacity of the WPCF. Since this control
maximizes wastewater flows to the WPCF, considerations of the negative impacts of increased
flows on solids removal and NPDES discharge requirements need to be considered.

The City of Lancaster upgraded its treatment plant's capacity in 1989 in order to treat
more of the wet weather flow its sewer system conveys to the wastewater plant. Since this
expansion was prompted by repeated NPDES violations and negative receiving stream impacts, it
essentially completes one part of a Long Term CSO Control Plan. Additional improvements were
completed in 1997 which further improved the plant's wet weather flow treatment capacity.

7.2 Wastewater Treatment Capacity

The capacity of a wastewater treatment plant can be discussed in terms of "hydraulic"
capacity as well as treatment or "process" capacity. The hydraulic capacity is often stated in
terms of the peak amount of flow that can be moved through the plant, with the only limitation
being either a mechanical limitation (such as a pump station’s capacity) or hydraulic limitation
such as overflowing tanks or submerged weirs. The process capacity is often defined in terms of
accepted loading rate standards (such as the amount of pollutant load and/or flow) that can be
applied to a unit process, above which performance of the unit process will deteriorate. The
process capacity must be reviewed carefully when attempting to maximize the hydraulic capacity
of the plant since the plant’s NPDES discharge requirements must be maintained.

7.2.1 Peak Hydraulic Capacity

The facility plan for the 1989 Expansion (revised 1983) of the Lancaster WPCF identified
the peak hydraulic capacity of the pre-1989 WPCF as 8 MGD, although the influent pump station
could pump a peak flow of 12 MGD (6.5 MGD firm). Above 8 MGD, the primary clarifier
splitting chamber overflowed and the rectangular primary clarifier scum trough flooded.

Plant deficiencies such as limited hydraulic capacity, combined with NPDES permit
violations and negative water quality impacts from plant effluent and CSOs, led the City to
expand the WPCF in 1989. The 1989 Expansion brought the WPCF up to an average treatment
capacity of 8.33 MGD and a peak treatment capacity of 12.5 MGD. 1t also provided a peak
primary treatment capacity of 18 MGD with bypassing of secondary treatment.

Included in the 1989 Expansion were several improvements that increased the ability of
the WPCF to treat wet weather flows. One significant improvement was the construction of a
new influent pump station. This station consists of three enclosed-screw lift pumps. This station

Incssop7/jeh - Page 7-1 3/30/98
0491-028



N .

Chapter 7 - Maximize Flow to the POTW for Treatment

has a firm capacity of 18 MGD. A one million gallon equahzatlon tank was also constructed to
further store and treat peak wet weather flows.

The 1989 Expansion was successful in increasing the plant's ability to treat peak flows.
The 1989 Expansion resulted in an increase in the average flow treated by the plant and a
reduction in the CSO volume discharged to the Hocking River. Although this reduction was not
quantified at the time, the August 1990 Performance Evaluation found that in the eleven month
period following the 1989 Expansion, the plant treated an average flow of 7.65 MGD with daily
maximum’s ranging from 8.98 MGD to 13.8 MGD. In 1982, prior to the expansion, the plant
treated an average daily flow of 5.8 MGD with a hydraulic limit of 8 MGD peak flow.

The impact of this project on the water quality in the Hocking River has beenr dramatic:
The increase in pumping capacity, and its associated reduction in combined sewer overflow
volumes, is thought be one of the reasons for the remarkable improvement in water quality
reported by the Ohio EPA in the Hocking River. A 1991 Ohio EPA study of the Hocking River
noted that biological improvements in the Hocking River rivaled any seen throughout the entire
state ("Biological and Water Quality Study of the Hocking River Mainstem and Selected
Tributaries", Ohio EPA Division of Water Quality, Ecological Assessment Section, 1991, page 3).

‘The impact of Lancaster CSOs on the Hocking River is discussed in more detail in Chapter 12-

Monitor CSOs to Characterize Impacts and Efficiency of Controls.

As discussed below, the City of Lancaster has invested in an additional expansion of the
WPCF. The 1997 Improvements increased the average daily flow capacity from 8.33 MGD to
10.0 MGD and the peak plant flow from 12.5 MGD to 18.0 MGD. 1t is anticipated this
additional capacity will provide full treatment for flow that previously had to be bypassed after
Primary Treatment.

7.2.2 Peak Process Capacity

Although substantial improvements in both plant performance and water quality of the
Hocking River resulted from the 1989 Expansion, there remained several nagging problems with
the operation of the WPCF: :

. Violations of suspended solids and ammonia and
o Inability to consistently and adequately treat peak flows.

An engineering and operations study was performed in 1992 to review the plant's overall
process capacity and to make recommendations. The study determined the capacities for the
Lancaster WPCF's unit processes. The conclusions of this study regarding the existing unit
process capacities are shown in Table 7-1. Based on an analysis of existing plant loads and
existing capacities, the study recommended improvements to bring all unit processes up to 18
MGD peak process capacity. These recommended capacities are also shown in Table 7-1.

Incssop7/jeh -~ Page 7-2 3/30/98
0491-028



Chapter 7 - Maximize Flow to the POTW for Treatment

In 1994, the City of Lancaster began a two-phased implementation of this study's
recommendations. Major additions included in the Phase I and Phase II Improvements which
have had a significant impact on the hydraulic capacity of the plant include the following:

Construction of a third final settling tank.

Modifications to chlorination equipment and to the chlorine contact tank.
Retrofitting of one of the two existing final settling tanks with a new center feed
collector mechanism.

Conversion of former centrifugal return sludge pumps and centrifugal trickling
filter-effluentpumpsto secondary centrifugal pumps. This modification allows a
part of primary effluent to be pumped directly to the aeration tanks. The
remaining portion of the primary effluent flow can be processed through one or
two of the trickling filters prior to being pumped via the secondary screw pumps to
aeration. A portion of or all of the primary effluent that is conveyed to the
trickling filters can actually bypass the trickling filters prior to being pumped to the
aeration tanks via the secondary screw pumps. ' The firm pumping capacity of the
secondary centrifugal pumps is 9 mgd and the firm pumping capacity of the
secondary screw pumps is 9 mgd for a total firm pumping capacity of 18 mgd.
Previously, the total firm pumping capacity was only 9 mgd. Figure 7-1 provides a
general flow schematic of the Lancaster WPCF.

Prior to implementation of the 1997 Phase I and Phase II Improvements, there was a
major hydraulic restriction between the primary settling tanks and the trickling filters. This
restriction would allow only approximately 12 mgd to flow to the trickling filters without
surcharging the primary effluent boxes. Flow in excess of 12 mgd would have to be diverted to
equalization. In addition, prior to the chlorine contact tank modifications and addition of the third
secondary clarifier, the secondary clarifier weirs would flood at approximately 12 mgd.

At the time of this writing, the construction of the Phase I and Phase Il Improvements are
completed and the facilities are operating. A summary of the major equipment sizing criteria for
all existing and proposed equipment at the Lancaster WPCF is provided in Appendix A.

Incssop7/jeh

0491-028

Page 7-3 3/30/98



S

Chapter 7 - Maximize Flow to the POTW for Treatment

WET STREAM UNIT?’%(?JE;S CAPACITY (MGD)
Recommended
1992 Process Phase I/I1

Unit Process Capacity®D Improvements
Raw. Sewage-Screening_ . ' 18 18
Grit Removal and Handling. 16 18
Raw Sewage Pﬁmp Station ’ 18 | 18
Primary Settling 10 ' 18
Trickling Filters 10 10
Aeration | 10 18
Final Settling (One tank out of service) 5 18
Chlorination/Dechlorination 18 _ 18
Effluent Pump Station 18 18

(1) Based on Influent Pollutant Loads Measured (1989-1990)

7.2.3 Peak Flow Test

In order to verify the peak capacity of the WPCF after the 1989 Expansion and the 1997
Phase I Improvements, a peak flow test was performed in March of 1997. The purpose of this
test was to verify the maximum capacity of the WPCF. The test concluded the WPCF was
capable of processing a peak flow of 18 MGD for up to four hours without degrading the plant's
treatment capability. A summary of the test is provided below.

On March 10, 1997, influent flows to the WPCF were high, between 13 to 14 MGD.
(Average daily flow in 1995 was 5.9 MGD. Plant daily flow data from 1995 is provided in
Appendix J for reference). Prior to the test, influent flow was diverted to the plant's one million
gallon equalization tank in order to be able to increase the total flow to the plant during the test.

Influent flow was stored in the equalization tank during the morning hours. To begin the
test, the stored wastewater was released from the equalization tank to mix with the incoming
sewage. In order to maximize the plant flow during the test, all three raw sewage pumps were
placed into service along with all primary tanks (four) and all final settling tanks (3).

Over the next four hours, water surface elevations were measured at approximately fifty
locations throughout the plant, from the influent channel to the effluent pump station. Flow

Incssop7/jeh ' Page 7-4 3/30/98
0491-028



}
. .

hapter 7 - Maximize Flow to the POTW for Treatment

measurements were taken along with water surface measurements. A total of seven sets of
measurements were taken throughout the afternoon. The water surface elevations and flow
measurements were reviewed together to develop conclusions regarding primary treatment and
secondary treatment capacities of the WPCF. When tank weirs became submerged, it was
concluded that the unit's capacity had been reached.

Primary Treatment

Measurements were made at the effluent weirs of all primary tanks. Flows were measured
using the secondary pump meters located in the Blower Building and Flow Metering Manhole No.
1. During the test, the plant was using one of its first stage trickling filters, thus some primary
effluent was pumped directly to the aeration tanks and the remainder of the flow was processed
through a trickling filter prior to being pumped to the aeration tanks. A flow schematic of the
WPCF during the peak test is shown in Figure 7-1.

Figure 7-2 shows flow pumped to the aeration tanks by the secondary centrifugal pumps.

~ Figure 7-3 shows the flow to the first stage trickling filters. All flows were measured by doppler-

type flow meters installed recently as part of the WPCF’s instrumentation and control system.
Together, Figure 7-2 and Figure 7-3 represent the total flow exiting primary treatment. At
approximately 12:30 in the afternoon, the weir of Primary Tank No. 2 became submerged. As
estimated from Figures 7-2 and 7-3, the peak flow at this time was:

Figure 7-2: Secondary Centrifugal Pump Flow - Pumps 1-3 5.8 MGD
Figure 7-2: Secondary Centrifugal Pump Flow - Pumps 4, 5 5.6 MGD
Figure 7-3: Secondary Pump Station Influent Flow (Trickling Filters) 8.9 MGD